
SPARE PARTS LIST
PAGE 1

MODEL NO. EH7500S

ITEM PART NO. DESCRIPTION QTY NOTE

001 819811-0 CAUTION LABEL   1

002 140504-1 HANDLE COMPLETE   1

003 125772-7 CONTROL LEVER ASSEMBLY   1

INCL.142-149

004 168567-5 CLUTCH DRUM   1

005 0031428000 INNER SNAP RING   1

006 0600129780 BALL BEARING   2

007 227247-3 SPUR GEAR 9   1

008 0119059400 SOCKET HEAD BOLT M5X12   2

009 451865-7 BAFFLE PLATE   1

010 243107-1 GREASE NIPPLE   1

011 140509-1 GEAR CASE COMPLETE   1

012 346253-0 CLAMP   1

013 0119059780 SOCKET HEAD BOLT M5X12   1

014 234182-8 COMPRESSION SPRING 15   2

015 0119059360 SOCKET HEAD BOLT   2

016 234202-8 COMPRESSION SPRING 15   2

017 0119059360 SOCKET HEAD BOLT   2

018 0119059870 SOCKET HEAD BOLT M5X18   3

019 346252-2 CLAMP   1

020 0119059780 SOCKET HEAD BOLT M5X12   1

021 331896-1 PIPE   1

022 346255-6 FRICTION PLATE   2

023 346251-4 CONNECTING ROD   2

024 227248-1 SPUR GEAR 43   1

025 922128-3 HEX. SOCKET HEAD BOLT M4X16   8

026 318610-2 GEAR CASE COVER   1

027 922237-8 HEX. SOCKET HEAD BOLT M5X22   1

028 413137-8 GEAR CASE GASKET   1

029 443159-4 SEAL   1

030 346256-4 HOLDER   1

031 922237-8 HEX. SOCKET HEAD BOLT M5X22   1

032 0031105003 WASHER   1

033 313195-3 SLEEVE 5   2

034 346259-8 BLADE GUARD   1

035 0140059150 SCREW M5x6   5

036 264036-5 HEX.LOCK NUT M6-10   5

037 0140059150 SCREW M5x6   1

038 346288-1 END COVER   1

039 331894-5 GUIDE BAR   1

040 346257-2 PLATE   1

041 725163-8 SHEAR BLADE A   1

042 725164-6 SHEAR BLADE B   1

043 346257-2 PLATE   1

044 266578-5 SOCKET BUTTON HEAD BOLT   5

045 451868-1 BLADE COVER   1

050 819807-1 EH7500S MODEL NO.LABEL   1

051 0150049860 TAPPING SCREW M4X14   4

052 125753-1 RECOIL STARTER ASSEMBLY   1

INCL.53-60

053 5225004020 HANDLE   1

054 5255001040 DAMPER   1

055 5215002030 SPIRAL SPRING   1

056 444028-2 STARTER,ROPE   1

057 452402-0 REEL   1

058 233991-2 DAMPER,SPRING   1



SPARE PARTS LIST
PAGE 2

MODEL NO. EH7500S

ITEM PART NO. DESCRIPTION QTY NOTE

059 452403-8 CAM PLATE   1

060 5195002060 SET SCREW   1

061 451862-3 BLOWER HOUSING   1

062 0119059450 SOCKET HEAD BOLT M5X18   2

063 451911-6 INSULATOR   1

064 346268-7 INSULATOR GASKET   1

065 0119059870 SOCKET HEAD BOLT M5X18   4

066 S199513650 SPACER COIL   2

067 0650109950 SPARK PLUG CMR6A   1

068 0654009931 PLUG CAP SPRING   1

069 S198113530 RUBBER   1

070 0119049970 SOCKET HEAD BOLT M4X20   2

071 168564-1 IGNITION COIL   1

072 0851069920 TUBE   1

073 424302-4 PLUG CAP   1

074 0119059620 SOCKET HEAD BOLT M5X18   1

075 451860-7 CYLINDER COVER   1

076 5503503001 SPACER   1

077 5415001160 NUT   1

078 140508-3 CYLINDER COMPLETE   1

079 S115113650 PISTON RING   2

080 S115313750 PISTON   1

081 0610089970 NEEDLE ROLLER BEARING   1

082 S115323130 PIN,PISTON   1

083 S198343210 CLIP   2

084 140429-9 CRANKSHAFT COMPLETE   1

085 S034309031 WOODRUFF KEY   1

086 346267-9 CYLINDER GASKET   1

087 0119059870 SOCKET HEAD BOLT M5X18   3

088 346260-3 MUFFLER GASKET   1

089 168565-9 MUFFLER   1

090 346343-9 MUFFLER COVER   1

091 0140059962 SCREW M5X6   1

092 0119059550 SOCKET HEAD BOLT   2

093 451861-5 MUFFLER COVER   1

094 0119059620 SOCKET HEAD BOLT M5X18   1

095 0119059870 SOCKET HEAD BOLT M5X18   1

096 140584-7 CLUTCH COMPLETE   1

097 5231016000 CRANKCASE ASSEMBLY   1

INCL.98-102

098 0440109970 OIL SEAL (S)   1

099 0600109980 BALL BEARING 6000   2

100 413139-4 CRANKCASE GASKET   1

101 0440109970 OIL SEAL (S)   1

102 0119059870 SOCKET HEAD BOLT M5X18   3

103 125821-0 FLYWHEEL ASSEMBLY   1

104 S020109118 NUT M6   1

105 125770-1 FUEL TANK CAP ASSEMBLY   1

INCL.106,107

106 125840-6 FUEL TANK CAP ASSEMBLY   1

107 140624-1 STRAP COMPLETE   1

108 424080-6 BUFFER RUBBER   2

109 451867-3 FUEL TANK   1

110 168568-3 TUBE COMPLETE   1

111 0561059990 HOSE CLAMP   1

112 5266500100 FILTER   1



SPARE PARTS LIST
PAGE 3

MODEL NO. EH7500S

ITEM PART NO. DESCRIPTION QTY NOTE

113 0119059350 SOCKET HEAD BOLT M5X20   1

114 452197-5 SPACER   1

115 265791-2 THUMB SCREW M4   1

116 819818-6 CHOKE INDICATION LABEL   1

117 451859-2 AIR CLEANER COVER   1

118 443157-8 AIR FILTER   1

119 443158-6 AIR FILTER   1

120 0119059710 SOCKET HEAD BOLT M5X60   2

121 5923502600 PLATE   1

122 125767-0 AIR CLEANER PLATE ASSY   1

123 412097-1 TUBE   1

124 5236504300 PUMP   1

125 5253503900 GASKET,CARBURETOR   2

126 346334-0 CABLE BRACKET   1

127 168569-1 CARBURETOR   1

INCL.128-140

128 5216002020 PAN HEAD SCREW   4

129 5316005030 PRIMER PUMP COVER   1

130 5266009010 METERING DIAPHRAGM ASSY   1

131 5016004130 GASKET   1

132 140661-5 BODY ASSEMBLY-PUMP   1

INCL.133

133 5016004010 INLET SCREEN   1

134 5246001040 PUMP DIAPHRAGM   1

135 5926002040 PUMP GASKET   1

136 326005-5 JET   1

137 5246001010 O RING   1

138 5206008030 PAN HEAD SCREW   2

139 5236018040 SWIVEL   1

140 5316005120 RING   1

141 413147-5 CARBURETOR GASKET   1

142 6014021000 WIRE SET   1

INCL.143

143 168626-5 WIRE COMPLETE   1

144 6215022040 NUT M5   1

145 6215023060 LEVER   1

146 6195006050 SPRING   1

147 6215022030 LEVER   1

148 6195006060 TAPPING SCREW M4X20   2

149 0119059980 SOCKET HEAD BOLT M5X30   1



SERVICE DRAWING
PAGE 1

MODEL NO. EH7500S



SERVICE DRAWING
PAGE 2

MODEL NO. EH7500S



SERVICE DRAWING
PAGE 3

MODEL NO. EH7500S



SERVICE DRAWING
PAGE 4

MODEL NO. EH7500S


